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FORGINGS FLANGES&FITTINGS INC.
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srooucto  FLANGES supeDioo e 27699~ 103001 o 30/10/01 20560 ORAT (Giputkoa) SPANy 9 9 g

Article - Produit Your Order No. of. -de Fax: 34 - 943 781808

Norwas apucasies  ASME B16.5-96  Vorecdel

Requirements - Normes applicables MARCA DEL FABRICANTE

MATERIAL CORRESPONDIENTE ASTMA105N-98 Mark of factory m@v ' ‘ ‘

Material Correspondent - Qualité  ASMESA 105N NACE MR-01-75/01 Marque du fabricant

MODO DE FUSION (*) DEPARTAMENTO QUALITY ASSURANCE

Steel making - Elaboration de {'acier Section .
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0F102-0 600 {BLIND 4 300LB RF A105N NE 277AaX | 5234 305|30,7|54,0 152

COLADA COMPOSICION QUIMICA - STEEL MAKER'S LADLE ANALYSIS - ANALYSE CHIMIQUE - Las dimensiones y {a condiclén superficial se hallaron satisfactorias

nnaﬂ - - CEQu | Dimension and surface condition were found acceptable

o C% Si % Mn % P % S % Cr% Ni % Mo % Nb % V% Cu % % |- Les dimensions et etats de surface sont satisfaisants
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{*) OBSERVACIONES: N_NORMALIZED AT 900 C AND ALLOWED TO COOL IN STILL AIR -



